ANNEX Test Report
FCC ID:2BNW9-RP15

Applicant: Shenzhen Rawpic Photoelectric Technology Co., Ltd

Room 401, Building 18, Longwangmiao Industrial Zone, Baishixia East District, Fuyong

Address: Street, Bao an District, Shenzhen City, Guangdong Province, China
Manufacturer: Shenzhen Rawpic Photoelectric Technology Co., Ltd
Address: Room 401, Building 18, Longwangmiao Industrial Zone, Baishixia East District, Fuyong
' Street, Bao an District, Shenzhen City, Guangdong Province, China
EUT: 4G Solar power trail camera
Trade Mark: N/A
RP15
Model Number: RP1, RP2, RP3, RP4, RP5, RP6, RP7, RP8, RP9, RP10, RP11, RP12, RP13, RP14, RP16,
RP17, RP18, RP19, RP20
Date of Receipt: Jan. 15, 2025
Test Date: Jan. 15, 2025 - Feb. 07, 2025
Date of Report: Feb. 07, 2025
Prepared By: Shenzhen DL Testing Technology Co., Ltd.
Address: 101-201, Building C, Shuanghuan, No.8, Baoging Road, Baolong Industrial Zone, Baolong
' Street, Longgang District, Shenzhen, Guangdong, China
FCC Part 2 Subpart J,
Part 22 Subpart H,
Applicable Part 24 Subpart E,
Standards: Part 27
FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01
ANSI C63.26:2015, ANSI/TIA-603-E-2016
Test Result: Pass
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03 Peak-to-Average Ratio

Band Bandwidth (MHz) | UL Channel | RB Size | RB Position | Modulation | Result (dB) | high Limit (dB) | Verdict
Band12 1.4 23095 3 #0 QPSK 5.16 13 PASS
Band12 1.4 23095 3 #0 QAM16 5.78 13 PASS
Band12 3 23095 8 #0 QPSK 5.38 13 PASS
Band12 3 23095 8 #0 QAM16 6.11 13 PASS
Band12 5 23095 12 #0 QPSK 5.30 13 PASS
Band12 5 23095 12 #0 QAM16 6.04 13 PASS
Band12 10 23095 25 #0 QPSK 5.38 13 PASS
Band12 10 23095 1 #0 QAM16 6.13 13 PASS
Band13 5 23230 12 #0 QPSK 5.02 13 PASS
Band13 5 23230 12 #0 QAM16 5.89 13 PASS
Band13 10 23230 25 #0 QPSK 5.00 13 PASS
Band13 10 23230 1 #0 QAM16 5.86 13 PASS
Band2 1.4 18900 3 #0 QPSK 4.88 13 PASS
Band2 1.4 18900 3 #0 QAM16 5.62 13 PASS
Band2 3 18900 8 #0 QPSK 5.22 13 PASS
Band2 3 18900 8 #0 QAM16 6.04 13 PASS
Band2 5 18900 12 #0 QPSK 5.13 13 PASS
Band2 5 18900 12 #0 QAM16 5.94 13 PASS
Band2 10 18900 25 #0 QPSK 5.25 13 PASS
Band2 10 18900 1 #0 QAM16 6.05 13 PASS
Band2 15 18900 36 #0 QPSK 5.33 13 PASS
Band2 15 18900 1 #0 QAM16 4.32 13 PASS
Band2 20 18900 50 #0 QPSK 5.46 13 PASS
Band2 20 18900 1 #0 QAM16 3.93 13 PASS
Band4 1.4 20175 3 #0 QPSK 6.28 13 PASS
Band4 1.4 20175 3 #0 QAM16 6.80 13 PASS
Band4 3 20175 8 #0 QPSK 6.15 13 PASS
Band4 3 20175 8 #0 QAM16 6.81 13 PASS
Band4 5 20175 12 #0 QPSK 5.97 13 PASS
Band4 5 20175 12 #0 QAM16 6.75 13 PASS
Band4 10 20175 25 #0 QPSK 6.06 13 PASS
Band4 10 20175 1 #0 QAM16 6.80 13 PASS
Band4 15 20175 36 #0 QPSK 6.09 13 PASS
Band4 15 20175 1 #0 QAM16 4.23 13 PASS
Band4 20 20175 50 #0 QPSK 5.97 13 PASS
Band4 20 20175 1 #0 QAM16 5.64 13 PASS
Band5 1.4 20525 3 #0 QPSK 5.03 13 PASS
Band5 1.4 20525 3 #0 QAM16 5.67 13 PASS
Band5 3 20525 8 #0 QPSK 5.32 13 PASS
Band5 3 20525 8 #0 QAM16 6.11 13 PASS
Band5 5 20525 12 #0 QPSK 5.25 13 PASS
Band5 5 20525 12 #0 QAM16 6.08 13 PASS
Band5 10 20525 25 #0 QPSK 5.35 13 PASS
Band5 10 20525 1 #0 QAM16 6.08 13 PASS
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Band66 1.4 132322 3 #0 QPSK 5.26 13 PASS
Band66 1.4 132322 3 #0 QAM16 5.89 13 PASS
Band66 3 132322 8 #0 QPSK 5.49 13 PASS
Band66 3 132322 8 #0 QAM16 6.25 13 PASS
Band66 5 132322 12 #0 QPSK 5.38 13 PASS
Band66 5 132322 12 #0 QAM16 6.33 13 PASS
Band66 10 132322 25 #0 QPSK 5.66 13 PASS
Band66 10 132322 1 #0 QAM16 6.41 13 PASS
Band66 15 132322 36 #0 QPSK 5.72 13 PASS
Band66 15 132322 1 #0 QAM16 3.59 13 PASS
Band66 20 132322 50 #0 QPSK 5.76 13 PASS
Band66 20 132322 1 #0 QAM16 3.68 13 PASS
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Band12 QPSK BW=1.4MHz Channel=23095 RB Size=3 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

Average Power

22.99 dBm
46.42 % at 0dB

2.43dB
4.30dB
5.16 dB
5.64 dB
5.77dB
5.79dB

5.79dB
28.78 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

12:16:11 PMJan 20, 2025

~». Trig: Free Run

#FGain:Low #Atten: 40 dB

Info BW 25.000 MHz

Center Freq: 707.500000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band12 QAM16 BW=1.4MHz Channel=23095 RB Size=3 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

RL RF 500  AC

Center Freq 707.500000 MHz

Average Power

22.18 dBm
43.61 % at 0dB

294 dB
4.83dB
5.78 dB
6.24 dB
6.47 dB
6.52dB

6.57 dB
28.75dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

12:16:13 PMJan 20, 2025

~». Trig: Free Run

#FGain:Low #Atten: 40 dB

Gaussian

Info BW 25.000 MHz

Center Freq: 707.500000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS
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Band12 QPSK BW=3MHz Channel=23095 RB Size=8 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

Average Power

21.97 dBm
46.15 % at 0dB

2.53dB
4.35dB
5.38 dB
5.83dB
6.18 dB
6.20 dB

6.20dB
28.17 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

12:16:20 PMJan 20, 2025

~». Trig: Free Run

#FGain:Low #Atten: 40 dB

Info BW 25.000 MHz

Center Freq: 707.500000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band12 QAM16 BW=3MHz Channel=23095 RB Size=8 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

RL RF 500  AC

Center Freq 707.500000 MHz

Average Power

21.02 dBm
44.04 % at 0dB

2.97dB
4.97dB
6.11dB
6.70dB
7.00 dB
7.05dB

7.10dB
28.12 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

12:16:22 PMJan 20, 2025

~». Trig: Free Run

#FGain:Low #Atten: 40 dB

Info BW 25.000 MHz

Center Freq: 707.500000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS
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Band12 QPSK BW=5MHz Channel=23095 RB Size=12 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

Average Power

21.72 dBm
46.64 % at 0dB

241dB
4.31dB
5.30dB
5.82dB
6.23dB
6.42dB

6.42dB
28.14 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

12:16:28 PMJan 20, 2025

~». Trig: Free Run

#FGain:Low #Atten: 40 dB

Info BW 25.000 MHz

Center Freq: 707.500000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band12 QAM16 BW=5MHz Channel=23095 RB Size=12 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

RL RF 500  AC

Center Freq 707.500000 MHz

Average Power

20.84 dBm
44.89 % at 0dB

2.88dB
4.94dB
6.04 dB
6.67 dB
6.94 dB
7.07 dB

7.07dB
27.91 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

12:16:30 PMJan 20, 2025

~». Trig: Free Run

#FGain:Low #Atten: 40 dB

Gaussian

Info BW 25.000 MHz

Center Freq: 707.500000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS
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Band12 QPSK BW=10MHz Channel=23095 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

Average Power

21.34 dBm
46.59 % at 0dB

2.39dB
4.30dB
5.38 dB
5.94 dB
6.41dB
6.48 dB

6.48 dB
27.82 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

12:16:36 PMJan 20, 2025

~». Trig: Free Run

#FGain:Low #Atten: 40 dB

Info BW 25.000 MHz

Center Freq: 707.500000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band12 QAM16 BW=10MHz Channel=23095 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

RL RF 500  AC

Center Freq 707.500000 MHz

Average Power

20.40 dBm
44.68 % at 0dB

2.87dB
491dB
6.13dB
6.87 dB
7.21dB
7.26 dB

7.28dB
27.68 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

12:16:39 PMJan 20, 2025

~». Trig: Free Run

#FGain:Low #Atten: 40 dB

Gaussian

Info BW 25.000 MHz

Center Freq: 707.500000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS
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Band13 QPSK BW=5MHz Channel=23230 RB Size=12 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
1 50 Q | SENSE:INT] | ALIGN AUTO | 02:55:00 PMJan 22, 2025
Center Freq 782.000000 MHz Center Freq: 782.000000 MHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
(1]

22.52 dBm
46.50 % at 0dB

10.0 % 2.53 dB
1.0% 4.32dB
0.1% 5.02dB
0.01% 5.37 dB
0.001% 5.54dB
0.0001 % 5.63dB

Peak 5.63dB
28.15 dBm

Info BW 25.000 MHz

IMSG STATUS

Band13 QAM16 BW=5MHz Channel=23230 RB Size=12 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
RL RE 500 AC | SENSE:INT] | ALIGN AUTO | 02:55:02 PMJan 22, 2025
Center Freq 782.000000 MHz Center Freq: 782.000000 MHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
(1]

21.50 dBm
43.82 % at 0dB

10.0 % 3.02dB
1.0% 5.06 dB
0.1% 5.89dB
0.01% 6.30 dB
0.001% 6.54dB
0.0001 % 6.59 dB

Peak 6.61dB
28.11 dBm

Info BW 25.000 MHz

IMSG STATUS
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Band13 QPSK BW=10MHz Channel=23230 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
1 50 Q | SENSE:INT] | ALIGN AUTO | 02:56:20 PMJan 22, 2025
Center Freq 782.000000 MHz Center Freq: 782.000000 MHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
(1]

22.57 dBm
47.12 % at 0dB

10.0 % 243 dB
1.0% 4.24dB
0.1% 5.00dB
0.01% 5.33dB
0.001% 5.50dB
0.0001 % 5.59dB

Peak 5.99dB
28.16 dBm

Info BW 25.000 MHz

IMSG STATUS

Band13 QAM16 BW=10MHz Channel=23230 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
RL RE 500 AC | SENSE:INT] | ALIGN AUTO | 02:56:23 PMJan 22, 2025
Center Freq 782.000000 MHz Center Freq: 782.000000 MHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
(1]

21.56 dBm
44.32 % at 0dB

10.0 % 2.93dB
1.0% 4.93dB
0.1% 5.86 dB
0.01% 6.26 dB
0.001% 6.52dB
0.0001 % 6.65dB

Peak 6.68 dB
28.24 dBm

Info BW 25.000 MHz

IMSG STATUS
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Band2 QPSK BW=1.4MHz Channel=18900 RB Size=3 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

Average Power

21.26 dBm
46.93 % at 0dB

2.46dB
4.18dB
4.88 dB
5.25dB
5.39dB
5.40dB

5.40 dB
26.66 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

11:57:30 AMJan 20, 2025

Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Info BW 25.000 MHz

Center Freq: 1.880000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band2 QAM16 BW=1.4MHz Channel=18900 RB Size=3 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

RL RF 500  AC

Center Freq 1.880000000 GHz

Average Power

20.21 dBm
43.97 % at 0dB

2.95dB
4.79dB
5.62 dB
6.08 dB
6.26 dB
6.30dB

6.30dB
26.51 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

11:57:32 AMJan 20, 2025

Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Gaussian

Info BW 25.000 MHz

Center Freq: 1.880000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS
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Band2 QPSK BW=3MHz Channel=18900 RB Size=8 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
1 50 Q | SENSE:INT] | ALIGN AUTO | 11:57:39 AM Jan 20, 2025
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
(1]

20.19 dBm
46.47 % at 0dB

10.0 % 2.53 dB
1.0% 4.28dB
0.1% 5.22dB
0.01% 5.65 dB
0.001% 5.96dB
0.0001 % 5.99dB

Peak 5.99 dB
26.18 dBm

Info BW 25.000 MHz

IMSG STATUS

Band2 QAM16 BW=3MHz Channel=18900 RB Size=8 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
RL RE 500 AC | SENSE:INT] | ALIGN AUTO | 11:57:41 AMJan 20, 2025
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
(1]

19.26 dBm
44.00 % at 0dB

10.0 % 2.99dB
1.0% 4.98dB
0.1% 6.04 dB
0.01% 6.55 dB
0.001% 6.79dB
0.0001 % 6.81dB

Peak 6.83 dB
26.09 dBm

0.0001 %
Info BW 25.000 MHz

IMSG STATUS
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Band2 QPSK BW=5MHz Channel=18900 RB Size=12 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

Average Power

20.10 dBm
46.96 % at 0dB

2.43dB
4.30dB
5.13dB
5.62dB
6.00 dB
6.08 dB

6.09dB
26.19 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

11:57:47 AMJan 20, 2025

Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Info BW 25.000 MHz

Center Freq: 1.880000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band2 QAM16 BW=5MHz Channel=18900 RB Size=12 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

RL RF 500  AC

Center Freq 1.880000000 GHz

Average Power

19.08 dBm
44.77 % at 0dB

2.87dB
491dB
5.94 dB
6.52dB
6.88 dB
6.96 dB

6.98 dB
26.06 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

11:57:50 AMJan 20, 2025

Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Info BW 25.000 MHz

Center Freq: 1.880000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS
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Band2 QPSK BW=10MHz Channel=18900 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
1 50 Q | SENSE:INT] | ALIGN AUTO | 11:57:56 AM Jan 20, 2025
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
(1]

19.73 dBm
46.63 % at 0dB

10.0 % 2.40dB
1.0% 4.28dB
0.1% 5.25dB
0.01% 5.73dB
0.001% 5.96dB
0.0001 % 6.07 dB

Peak 6.24 dB
25.97 dBm

Info BW 25.000 MHz

IMSG STATUS

Band2 QAM16 BW=10MHz Channel=18900 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
RL RE 500 AC | SENSE:INT] | ALIGN AUTO | 11:57:58 AM Jan 20, 2025
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
(1]

18.76 dBm
44.51 % at 0dB

10.0 % 2.84 dB
1.0% 4.92dB
0.1% 6.05dB
0.01% 6.68 dB
0.001% 6.98dB
0.0001 % 7.22dB

Peak 7.25dB
26.01 dBm

Info BW 25.000 MHz

IMSG STATUS

Test Report
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Band2 QPSK BW=15MHz Channel=18900 RB Size=36 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

Center Freq 1.880000000 GHz

Average Power

19.59 dBm
45.39 % at 0dB

2.51dB
4.46 dB
5.33dB
5.89dB
6.31dB
6.44 dB

6.44 dB
26.03 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO I 11:58:05 AMJan 20, 2025

Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Gaussian

Info BW 25.000 MHz

Center Freq: 1.880000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band2 QAM16 BW=15MHz Channel=18900 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

Center Freq1.880000000 GHz

Average Power

19.95 dBm
47.09 % at 0dB

3.15adB
4.14 dB
4.32dB
443 dB
4.52dB
4.56 dB

5.95dB
25.90 dBm

10.0 %

1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO I 11:58:07 AMJan 20, 2025

Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Info BW 25.000 MHz

Center Freq: 1.880000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS
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Band2 QPSK BW=20MHz Channel=18900 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
1 50 Q | SENSE:INT] | ALIGN AUTO | 11:58:35 AM Jan 20, 2025
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
(1]

19.29 dBm
45.89 % at 0dB

10.0 % 2.35dB
1.0% 4.40dB
0.1% 5.46 dB
0.01% 6.02 dB
0.001% 6.31dB
0.0001 % 6.42dB

Peak 6.46 dB
25.75 dBm

Info BW 25.000 MHz

IMSG STATUS

Band2 QAM16 BW=20MHz Channel=18900 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
RL RE 500 AC | SENSE:INT] | ALIGN AUTO | 11:58:38 AM Jan 20, 2025
Center Freq 1.880000000 GHz Center Freq: 1.880000000 GHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
(1]

19.76 dBm
49.14 % at 0dB

10.0 % 2.85dB
1.0% 3.77dB
0.1% 3.93dB
0.01% 3.99dB
0.001% 4.04dB
0.0001 % 4.06 dB

Peak 6.64 dB
26.40 dBm

0.0001 %
Info BW 25.000 MHz

IMSG STATUS

Test Report
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Band4 QPSK BW=1.4MHz Channel=20175 RB Size=3 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
1 50 Q | SENSE:INT] | ALIGN AUTO | 12:05:07 PMJan 20, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

20.18 dBm
42.85 % at 0dB

10.0 % 2.53 dB
1.0% 4.89dB
0.1% 6.28 dB
0.01% 7.34 dB
0.001% 7.77dB
0.0001% 7.79dB

Peak 7.79dB
27.97 dBm

Info BW 25.000 MHz

IMSG STATUS

Band4 QAM16 BW=1.4MHz Channel=20175 RB Size=3 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
RL RE 500 AC | SENSE:INT] | ALIGN AUTO | 12:05:09 PMJan 20, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
(1]

19.22 dBm
41.06 % at 0dB

10.0 % 3.01dB
1.0% 5.34dB
0.1% 6.80 dB
0.01% 7.84 dB
0.001% 8.27dB
0.0001 % 8.30dB

Peak 8.30dB
27.52 dBm

0.0001 %
Info BW 25.000 MHz

IMSG STATUS
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Band4 QPSK BW=3MHz Channel=20175 RB Size=8 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
1 50 Q | SENSE:INT] | ALIGN AUTO | 12:05:16 PMJan 20, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
(1]

19.15 dBm
43.98 % at 0dB

10.0 % 2.60 dB
1.0% 4.73dB
0.1% 6.15dB
0.01% 6.90 dB
0.001% 7.54dB
0.0001 % 7.65dB

Peak 7.65dB
26.80 dBm

Info BW 25.000 MHz

IMSG STATUS

Band4 QAM16 BW=3MHz Channel=20175 RB Size=8 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
RL RE 500 AC | SENSE:INT] | ALIGN AUTO | 12:05:18 PMJan 20, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
(1]

18.21 dBm
41.97 % at 0dB

10.0 % 3.03dB
1.0% 5.36 dB
0.1% 6.81dB
0.01% 7.82 dB
0.001% 8.30dB
0.0001 % 8.37dB

Peak 8.38 dB
26.59 dBm

Info BW 25.000 MHz

IMSG STATUS
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Band4 QPSK BW=5MHz Channel=20175 RB Size=12 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
1 50 Q | SENSE:INT] | ALIGN AUTO | 12:05:24 PMJan 20, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

19.23 dBm
44.52 % at 0dB

10.0 % 2.50 dB
1.0% 4.70dB
0.1% 5.97 dB
0.01% 6.79 dB
0.001% 7.66 dB
0.0001 % 8.03dB

Peak 8.03dB
27.26 dBm

0.0001 %
Info BW 25.000 MHz

IMSG STATUS

Band4 QAM16 BW=5MHz Channel=20175 RB Size=12 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
RL RE 500 AC | SENSE:INT] | ALIGN AUTO | 12:05:27 PMJan 20, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

18.17 dBm
43.01 % at 0dB

10.0 % 2.94 dB
1.0% 5.30dB
0.1% 6.75dB
0.01% 7.79dB
0.001% 8.44dB
0.0001 % 8.75dB

Peak 8.76 dB
26.93 dBm

0.0001 %
Info BW 25.000 MHz

IMSG STATUS
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Band4 QPSK BW=10MHz Channel=20175 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

Center Freq 1.732500000 GHz

Average Power

19.01 dBm
44.98 % at 0dB

2.43dB
4.66 dB
6.06 dB
6.93dB
7.52dB
7.90dB

8.02dB
27.03 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] | ALIGN AUTO |

12:05:34 PMJan 20, 2025

Center Freq: 1.732500000 GHz Radio Std: None
Trig: Free Run Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

——
# FGain:Low

Gaussian

0.0001 %
Info BW 25.000 MHz

IMSG

STATUS

Band4 QAM16 BW=10MHz Channel=20175 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

Center Freq1 732500000 GHz

Average Power

18.01 dBm
43.13 % at 0dB

2.88dB
5.24 dB
6.80 dB
7.95dB
8.59dB
8.93dB

8.93dB
26.94 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] | ALIGN AUTO |

12:05:36 PMJan 20, 2025

Center Freq: 1.732500000 GHz Radio Std: None
Trig: Free Run Counts:1.00 M/1.00 Mpt

#Atten: 40 dB

——
# FGain:Low

Gaussian
(]

Info BW 25.000 MHz

0.0001 %

IMSG

STATUS
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Band4 QPSK BW=15MHz Channel=20175 RB Size=36 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
1 50 Q | SENSE:INT] | ALIGN AUTO | 12:05:42 PMJan 20, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
(1]

19.15 dBm
43.48 % at 0dB

10.0 % 2.55dB
1.0% 4.82dB
0.1% 6.09 dB
0.01% 7.09dB
0.001% 7.84dB
0.0001 % 8.07 dB

Peak 8.12dB
27.27 dBm

Info BW 25.000 MHz

IMSG STATUS

Band4 QAM16 BW=15MHz Channel=20175 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
RL RE 500 AC | SENSE:INT] | ALIGN AUTO | 12:05:45 PMJan 20, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

19.42 dBm
48.01 % at 0dB

10.0 % 3.37dB
1.0% 4.01dB
0.1% 4.23 dB
0.01% 4.33dB
0.001% 4.37dB
0.0001 % 4.39dB

Peak 4.71dB
24.13 dBm

Info BW 25.000 MHz

IMSG STATUS
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Band4 QPSK BW=20MHz Channel=20175 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘i”i‘\&l
| SENSE:INT] | ALIGN AUTO | 12:05:52 PMJan 20, 2025
Center Freq: 1.732500000 GHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

19.10 dBm
44.64 % at 0dB

10.0 % 2.36 dB
1.0% 4.60 dB
0.1% 5.97 dB
0.01% 6.82 dB
0.001% 7.49dB
0.0001 % 8.22dB

Peak 8.30dB
27.40 dBm

L1}
0.0001 /n’JOdB

Info BW 25.000 MHz

IMSG STATUS

Band4 QAM16 BW=20MHz Channel=20175 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
1 | SENSE:INT] | ALIGN AUTO | 12:05:54 PMJan 20, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
(1]

18.22 dBm
41.05 % at 0dB

10.0 % 4.29 dB
1.0% 5.34dB
0.1% 5.64 dB
0.01% 5.75dB
0.001% 5.81dB
0.0001 % 5.83dB

Peak 8.27 dB
26.49 dBm

Info BW 25.000 MHz

IMSG STATUS
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Band5 QPSK BW=1.4MHz Channel=20525 RB Size=3 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
1 50 Q | SENSE:INT] | ALIGN AUTO | 12:11:17 PMJan 20, 2025
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

100% 244dB lllll

1.0%  4.29dB '
01%  503dB

0.01% 5.40 dB
0.001% 5.50dB
0.0001 % 5.52dB

Peak 5.92 dB
28.38 dBm

Info BW 25.000 MHz

IMSG STATUS

Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=3 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
RL RE 500 AC | SENSE:INT] | ALIGN AUTO | 12:11:20 PMJan 20, 2025
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
(1]

21.96 dBm
43.89 % at 0dB

10.0 % 2.92dB
1.0% 4.81dB
0.1% 5.67 dB
0.01% 6.10 dB
0.001% 6.29dB
0.0001 % 6.32dB

Peak 6.37 dB
28.33 dBm

Info BW 25.000 MHz

IMSG STATUS
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Band5 QPSK BW=3MHz Channel=20525 RB Size=8 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
1 50 Q | SENSE:INT] | ALIGN AUTO | 12:11:32 PMJan 20, 2025
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
(1]

21.79 dBm
46.67 % at 0dB

10.0 % 2.52 dB
1.0% 4.33dB
0.1% 5.32dB
0.01% 5.65 dB
0.001% 6.05dB
0.0001 % 6.12dB

Peak 6.14 dB
27.93 dBm

Info BW 25.000 MHz

IMSG STATUS

Band5 QAM16 BW=3MHz Channel=20525 RB Size=8 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
RL RE 500 AC | SENSE:INT] | ALIGN AUTO | 12:11:34 PMJan 20, 2025
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian
(1]

20.82 dBm
44.07 % at 0dB

10.0 % 2.97 dB
1.0% 5.02dB
0.1% 6.11dB
0.01% 6.72 dB
0.001% 6.92dB
0.0001 % 6.96 dB

Peak 6.98 dB
27.80 dBm

Info BW 25.000 MHz

IMSG STATUS
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Band5 QPSK BW=5MHz Channel=20525 RB Size=12 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
1 50 Q | SENSE:INT] | ALIGN AUTO | 12:11:47 PMJan 20, 2025
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

21.66 dBm
46.57 % at 0dB

10.0 % 243 dB
1.0% 4.33dB
0.1% 5.25dB
0.01% 5.72dB
0.001% 6.06 dB
0.0001 % 6.19dB

Peak 6.19 dB
27.85 dBm

Info BW 25.000 MHz

IMSG STATUS

Band5 QAM16 BW=5MHz Channel=20525 RB Size=12 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
RL RE 500 AC | SENSE:INT] | ALIGN AUTO | 12:11:50 PMJan 20, 2025
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

20.62 dBm
44.89 % at 0dB

10.0 % 2.86 dB
1.0% 4.94dB
0.1% 6.08 dB
0.01% 6.68 dB
0.001% 6.92dB
0.0001 % 7.02dB

Peak 7.04 dB
27.66 dBm

Info BW 25.000 MHz

IMSG STATUS
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Band5 QPSK BW=10MHz Channel=20525 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

Average Power

21.31 dBm
46.91 % at 0dB

2.37dB
4.34dB
5.35dB
5.86 dB
6.15dB
6.24 dB

6.25dB
27.56 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

12:12:01 PMJan 20, 2025

~». Trig: Free Run

#FGain:Low #Atten: 40 dB

Info BW 25.000 MHz

Center Freq: 836.500000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band5 QAM16 BW=10MHz Channel=20525 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

RL RF 500  AC

Center Freq 836.500000 MHz

Average Power

20.32 dBm
44.81 % at 0dB

2.81dB
4.89dB
6.08 dB
6.72dB
6.98 dB
7.13dB

7.14dB
27.46 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

12:12:04 PMJan 20, 2025

~». Trig: Free Run

#FGain:Low #Atten: 40 dB

Gaussian

Info BW 25.000 MHz

Center Freq: 836.500000 MHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Test Report
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Band66 QPSK BW=1.4MHz Channel=132322 RB Size=3 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

Average Power

20.70 dBm
45.63 % at 0dB

2.49dB
4.38dB
5.26 dB
5.68 dB
5.89dB
5.92dB

5.93dB
26.63 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

12:23:06 PMJan 20, 2025

Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Info BW 25.000 MHz

Center Freq: 1.745000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band66 QAM16 BW=1.4MHz Channel=132322 RB Size=3 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

RL RF 500  AC

Center Freq 1.745000000 GHz

Average Power

19.88 dBm
42.82 % at 0dB

2.97dB
4.94dB
5.89dB
6.33dB
6.53dB
6.60 dB

6.64 dB
26.52 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

12:23:08 PMJan 20, 2025

Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Gaussian

Info BW 25.000 MHz

Center Freq: 1.745000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Test Report
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Band66 QPSK BW=3MHz Channel=132322 RB Size=8 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

Average Power

19.82 dBm
45.73 % at 0dB

2.58dB
4.45dB
5.49dB
5.96 dB
6.35dB
6.41dB

6.42dB
26.24 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

12:23:13 PMJan 20, 2025

Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Info BW 25.000 MHz

Center Freq: 1.745000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band66 QAM16 BW=3MHz Channel=132322 RB Size=8 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

RL RF 500  AC

Center Freq 1.745000000 GHz

Average Power

18.83 dBm
43.37 % at 0dB

3.02dB
5.13dB
6.25dB
6.89dB
7.21dB
7.23dB

7.28dB
26.11 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

12:23:15 PMJan 20, 2025

Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Info BW 25.000 MHz

Center Freq: 1.745000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Test Report
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Band66 QPSK BW=5MHz Channel=132322 RB Size=12 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
1 50 Q | SENSE:INT] | ALIGN AUTO | 12:23:24 PMJan 20, 2025
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

19.74 dBm
45.50 % at 0dB

10.0 % 2.49dB
1.0% 4.49dB
0.1% 5.38 dB
0.01% 5.81dB
0.001% 6.17dB
0.0001 % 6.69dB

Peak 6.73dB
26.47 dBm

Info BW 25.000 MHz

IMSG STATUS

Band66 QAM16 BW=5MHz Channel=132322 RB Size=12 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF ‘AHE‘&I
RL RE 500 AC | SENSE:INT] | ALIGN AUTO | 12:23:28 PMJan 20, 2025
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None
~». Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

18.74 dBm
44.04 % at 0dB

10.0 % 2.91dB
1.0% 5.09dB
0.1% 6.33dB
0.01% 7.04 dB
0.001% 7.47dB
0.0001 % 7.53dB

Peak 7.97 dB
26.31 dBm

Info BW 25.000 MHz

IMSG STATUS
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Band66 QPSK BW=10MHz Channel=132322 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

Average Power

19.49 dBm
45.87 % at 0dB

241dB
4.46 dB
5.66 dB
6.29dB
6.62 dB
7.00dB

7.00dB
26.49 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

12:23:37 PMJan 20, 2025

Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

0.0001 %
Info BW 25.000 MHz

Center Freq: 1.745000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band66 QAM16 BW=10MHz Channel=132322 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

RL RF 500  AC

Center Freq 1.745000000 GHz

Average Power

18.53 dBm
43.90 % at 0dB

2.85dB
5.07 dB
6.41dB
7.17dB
7.54dB
7.65dB

7.66 dB
26.19 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

12:23:39 PMJan 20, 2025

Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Gaussian

0.0001 %
Info BW 25.000 MHz

Center Freq: 1.745000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Test Report
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Band66 QAM16 BW=15MHz Channel=132322 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

Average Power

19.75 dBm
50.00 % at 0dB

3.01adB
3.43dB
3.59dB
3.67dB
3.72dB
3.73dB

4.21dB
23.96 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

12:23:47 PMJan 20, 2025

Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

0.0001 %
Info BW 25.000 MHz

Center Freq: 1.745000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band66 QPSK BW=15MHz Channel=132322 RB Size=36 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

RL RF 500  AC

Center Freq 1.745000000 GHz

Average Power

19.61 dBm
44.43 % at 0dB

2.52dB
4.65dB
5.72dB
6.44 dB
6.85dB
7.18dB

7.19dB
26.80 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

12:23:44 PMJan 20, 2025

Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Info BW 25.000 MHz

Center Freq: 1.745000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Test Report
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Band66 QPSK BW=20MHz Channel=132322 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

Average Power

19.47 dBm
45.45 % at 0dB

2.36dB
4.51dB
5.76 dB
6.50 dB
6.89 dB
7.19dB

7.54dB
27.01 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

12:23:52 PMJan 20, 2025

Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Info BW 25.000 MHz

Center Freq: 1.745000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Band66 QAM16 BW=20MHz Channel=132322 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Power Stat CCDF

=8 =

RL RF 500  AC

Center Freq 1.745000000 GHz

Average Power

19.41 dBm
49.63 % at 0dB

3.13dB
3.54dB
3.68 dB
3.75dB
3.81dB
3.84dB

3.88dB
23.29 dBm

10.0 %
1.0 %
0.1%
0.01 %
0.001 %
0.0001 %
Peak

| SENSE:INT] |

ALIGN AUTO |

12:23:55 PMJan 20, 2025

Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Gaussian

Info BW 25.000 MHz

Center Freq: 1.745000000 GHz

Radio Std: None
Counts:1.00 M/1.00 Mpt

IMSG

STATUS

Test Report
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04 Occupied bandwidth

Band Bandwidth (MHz) | UL Channel | RB Size | RB Position | Modulation | 99% OBW (MHz) | -26dB EBW (MHz) | Verdict
Band12 1.4 23095 6 #0 QPSK 1.092 1.258 PASS
Band12 1.4 23095 6 #0 QAM16 1.095 1.277 PASS
Band12 3 23095 15 #0 QPSK 2.694 2.950 PASS
Band12 3 23095 15 #0 QAM16 2.688 2.929 PASS
Band12 5 23095 25 #0 QPSK 4.515 4.898 PASS
Band12 5 23095 25 #0 QAM16 4.485 4.905 PASS
Band12 10 23095 50 #0 QPSK 8.943 9.691 PASS
Band12 10 23095 1 #0 QAM16 0.787 1.117 PASS
Band13 5 23230 25 #0 QPSK 4.525 5.093 PASS
Band13 5 23230 25 #0 QAM16 4.558 5.075 PASS
Band13 10 23230 50 #0 QPSK 9.010 9.876 PASS
Band13 10 23230 1 #0 QAM16 0.783 1.134 PASS
Band2 1.4 18900 6 #0 QPSK 1.096 1.271 PASS
Band2 1.4 18900 6 #0 QAM16 1.096 1.285 PASS
Band2 3 18900 15 #0 QPSK 2.693 2.928 PASS
Band2 3 18900 15 #0 QAM16 2.695 2917 PASS
Band2 5 18900 25 #0 QPSK 4.501 4.879 PASS
Band2 5 18900 25 #0 QAM16 4.512 4.909 PASS
Band2 10 18900 50 #0 QPSK 8.953 9.640 PASS
Band2 10 18900 1 #0 QAM16 0.743 1.067 PASS
Band2 15 18900 75 #0 QPSK 13.442 14.391 PASS
Band2 15 18900 1 #0 QAM16 1.031 1.476 PASS
Band2 20 18900 100 #0 QPSK 17.868 19.119 PASS
Band2 20 18900 1 #0 QAM16 1.239 1.563 PASS
Band4 1.4 20175 6 #0 QPSK 1.093 1.274 PASS
Band4 1.4 20175 6 #0 QAM16 1.089 1.260 PASS
Band4 3 20175 15 #0 QPSK 2.698 2.950 PASS
Band4 3 20175 15 #0 QAM16 2.689 2.933 PASS
Band4 5 20175 25 #0 QPSK 4.521 5.009 PASS
Band4 5 20175 25 #0 QAM16 4.493 4.935 PASS
Band4 10 20175 50 #0 QPSK 8.996 9.712 PASS
Band4 10 20175 1 #0 QAM16 0.721 1.108 PASS
Band4 15 20175 75 #0 QPSK 13.442 14.409 PASS
Band4 15 20175 1 #0 QAM16 0.973 1.428 PASS
Band4 20 20175 100 #0 QPSK 17.985 19.309 PASS
Band4 20 20175 1 #0 QAM16 1.218 1.625 PASS
Band5 1.4 20525 6 #0 QPSK 1.097 1.281 PASS
Band5 1.4 20525 6 #0 QAM16 1.096 1.284 PASS
Band5 3 20525 15 #0 QPSK 2.699 2.943 PASS
Band5 3 20525 15 #0 QAM16 2.697 2.957 PASS
Band5 5 20525 25 #0 QPSK 4.510 4.962 PASS
Band5 5 20525 25 #0 QAM16 4.503 4.905 PASS
Band5 10 20525 50 #0 QPSK 8.971 9.644 PASS
Band5 10 20525 1 #0 QAM16 0.736 1.086 PASS
Band66 1.4 132322 6 #0 QPSK 1.089 1.276 PASS
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Band66 1.4 132322 6 #0 QAM16 1.095 1.266 PASS
Band66 3 132322 15 #0 QPSK 2.694 2,943 PASS
Band66 3 132322 15 #0 QAM16 2.695 2.952 PASS
Band66 5 132322 25 #0 QPSK 4.499 4.938 PASS
Band66 5 132322 25 #0 QAM16 4.497 4.934 PASS
Band66 10 132322 50 #0 QPSK 8.949 9.563 PASS
Band66 10 132322 1 #0 QAM16 0.786 1.147 PASS
Band66 15 132322 75 #0 QPSK 13.452 14.317 PASS
Band66 15 132322 1 #0 QAM16 0.989 1.386 PASS
Band66 20 132322 100 #0 QPSK 17.895 19.079 PASS
Band66 20 132322 1 #0 QAM16 1.240 1.664 PASS
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Band12 QPSK BW=1.4MHz Channel=23095 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupled BW

=8 =

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] |

ALIGN AUTO |

12:16:46 PMJan 20, 2025

# FGain:Low

Occupied Bandwidth
1.0923 MHz
997 Hz
1.258 MHz

—

Center Freq: 707.500000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 91 kHz

Total Power 30.3 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Band12 QAM16 BW=1.4MHz Channel=23095 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] |

ALIGN AUTO |

12:16:49 PMJan 20, 2025

# FGain:Low

Occupied Bandwidth

1.0952 MHz
-1.990 kHz
1.277 MHz

—

Center Freq: 707.500000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 91 kHz

Total Power 29.5 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS
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Band12 QPSK BW=3MHz Channel=23095 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

500

=x =0
Y AC | SENSE:INT] | ALIGN AUTO | 12:16:55 PMJan 20, 2025
0000 MHz Center Freq: 707.500000 MHz Radio Std: None

~». Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 180 kHz Sweep 1.533ms

Occupied Bandwidth Total Power 30.7 dBm

2.6941 MHz

Transmit Freq Error 7.264 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.950 MHz x dB -26.00 dB

IMSG STATUS

Band12 QAM16 BW=3MHz Channel=23095 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW =1 ==
RL RE 500 AC | SENSE:INT] | ALIGN AUTO | 12:16:57 PMJan 20, 2025

Center Freq 707.500000 MHz Center Freq: 707.500000 MHz Radio Std: None
~». Trig: Free Run Avg|Hold: 200/200

#IFGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 180 kHz Sweep 1.533ms

Occupied Bandwidth Total Power 29.8 dBm

2.6876 MHz

Transmit Freq Error 3.631 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.929 MHz x dB -26.00 dB

IMSG STATUS
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Band12 QPSK BW=5MHz Channel=23095 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

500

| SENSE:INT] |

ALIGN AUTO |

12:17:03 PMJan 20, 2025

) AC
0000 MHz

# FGain:Low

Occupied Bandwidth

4.5153 MHz
7.422 kHz
4.898 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 707.500000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 300 kHz

Total Power 30.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Band12 QAM16 BW=5MHz Channel=23095 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

RL RF 500  AC

| SENSE:INT] |

ALIGN AUTO |

12:17:06 PMJan 20, 2025

Center Freq 707.500000 MHz

# FGain:Low

Occupied Bandwidth

4.4848 MHz
12.452 kHz
4.905 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 707.500000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 300 kHz

Total Power 29.3 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS
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Band12 QPSK BW=10MHz Channel=23095 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Occupled BW

=8 =

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] |

ALIGN AUTO |

12:17:12 PMJan 20, 2025

# FGain:Low

Occupied Bandwidth

8.9433 MHz
27.352 kHz
9.691 MHz

—

Center Freq: 707.500000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 620 kHz

Total Power 29.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Band12 QAM16 BW=10MHz Channel=23095 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] |

ALIGN AUTO |

03:23:03 PMJan 22, 2025

# FGain:Low

Ref Offset 7.37 dB
Ref 40.00 dBm

Occupied Bandwidth
787.13 kHz
-4.3898 MHz
1.117 MHz

—

Center Freq: 707.500000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 620 kHz

Total Power 26.6 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS
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Band13 QPSK BW=5MHz Channel=23230 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

500

| SENSE:INT] |

ALIGN AUTO |

02:58:40 PMJan 22, 2025

) AC
0000 MHz

# FGain:Low

Occupied Bandwidth

4.5249 MHz
10.452 kHz
5.093 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 782.000000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 300 kHz

Total Power 30.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Band13 QAM16 BW=5MHz Channel=23230 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

RL RF 500  AC

| SENSE:INT] |

ALIGN AUTO |

02:58:42 PMJan 22, 2025

Center Freq 782.000000 MHz

# FGain:Low

Occupied Bandwidth

4.5579 MHz
16.017 kHz
5.075 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 782.000000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 300 kHz

Total Power 29.5 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS
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Band13 QPSK BW=10MHz Channel=23230 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Occupled BW

=8 =

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] |

ALIGN AUTO |

02:59:30 PMJan 22, 2025

# FGain:Low

Occupied Bandwidth

9.0099 MHz
8.222 kHz
9.876 MHz

—

Center Freq: 782.000000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 620 kHz

Total Power 30.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Band13 QAM16 BW=10MHz Channel=23230 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] |

ALIGN AUTO |

03:27:20 PMJan 22, 2025

# FGain:Low

Ref Offset 7.55 dB
Ref 40.00 dBm

Occupied Bandwidth
783.38 kHz
-4.3944 MHz
1.134 MHz

—

Center Freq: 782.000000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 620 kHz

Total Power 26.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS
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Band2 QPSK BW=1.4MHz Channel=18900 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

500

| SENSE:INT] |

ALIGN AUTO |

11:58:45 AMJan 20, 2025

) AC
00000 GHz

# FGain:Low

Occupied Bandwidth

1.0961 MHz
-2.312 kHz
1.271 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 1.880000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 91 kHz

Total Power 28.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Band2 QAM16 BW=1.4MHz Channel=18900 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

RL RF 500  AC

| SENSE:INT] |

ALIGN AUTO |

11:58:47 AMJan 20, 2025

Center Freq 1.880000000 GHz

# FGain:Low

Occupied Bandwidth

1.0963 MHz
-1.492 kHz
1.285 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 1.880000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 91 kHz

Total Power 27.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS
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Band2 QPSK BW=3MHz Channel=18900 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

500

=x =0
Y AC | SENSE:INT] | ALIGN AUTO | 11:58:53 AM Jan 20, 2025
00000 GHz Center Freq: 1.880000000 GHz Radio Std: None

~». Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 180 kHz Sweep 1.533ms

Occupied Bandwidth Total Power 29.0 dBm

2.6932 MHz

Transmit Freq Error -2.838 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.928 MHz x dB -26.00 dB

IMSG STATUS

Band2 QAM16 BW=3MHz Channel=18900 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW =1 ==
RL RE 500 AC | SENSE:INT] | ALIGN AUTO | 11:58:55 AM Jan 20, 2025

Center Freq 1.880000000 GHz Center Freq: 1.830000000 GHz Radio Std: None
~». Trig: Free Run Avg|Hold: 200/200

#IFGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 180 kHz Sweep 1.533ms

Occupied Bandwidth Total Power 27.9 dBm

2.6952 MHz

Transmit Freq Error 4.756 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.917 MHz x dB -26.00 dB

IMSG STATUS
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Band2 QPSK BW=5MHz Channel=18900 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

500

| SENSE:INT] |

ALIGN AUTO |

11:59:02 AMJan 20, 2025

) AC
00000 GHz

# FGain:Low

Occupied Bandwidth

4.5008 MHz
9.366 kHz
4.879 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 1.880000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 300 kHz

Total Power 28.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Band2 QAM16 BW=5MHz Channel=18900 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

RL RF 500  AC

| SENSE:INT] |

ALIGN AUTO |

11:59:05 AMJan 20, 2025

Center Freq 1.880000000 GHz

# FGain:Low

Occupied Bandwidth

4.5117 MHz
6.734 kHz
4.909 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 1.880000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 300 kHz

Total Power 27.3 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Test Report Tel: 400-688-3552
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Band2 QPSK BW=10MHz Channel=18900 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Occupled BW

=8 =

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] |

ALIGN AUTO |

11:59:11 AMJan 20, 2025

# FGain:Low

Occupied Bandwidth

8.9527 MHz
34134 kHz
9.640 MHz

—

Center Freq: 1.880000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 620 kHz

Total Power 27.8 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Band2 QAM16 BW=10MHz Channel=18900 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] |

ALIGN AUTO |

03:01:56 PMJan 22, 2025

# FGain:Low

Ref Offset 9.76 dB
Ref 40.00 dBm

Occupied Bandwidth
742.83 kHz
-4.3919 MHz
1.067 MHz

—

Center Freq: 1.880000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 620 kHz

Total Power 24.5 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Test Report
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Band2 QPSK BW=15MHz Channel=18900 RB Size=75 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

500

| SENSE:INT] |

ALIGN AUTO |

12:01:08 PMJan 20, 2025

) AC
00000 GHz

# FGain:Low

Occupied Bandwidth

13.442 MHz
51.394 kHz
14.39 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 1.880000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#/BW 910 kHz

Total Power 27.7 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Band2 QAM16 BW=15MHz Channel=18900 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

RL RF 500  AC

| SENSE:INT] |

ALIGN AUTO |

03:02:07 PMJan 22, 2025

Center Freq 1.880000000 GHz

# FGain:Low

Ref Offset 9.76 dB
Ref 40.00 dBm

Occupied Bandwidth
1.0312 MHz
-6.6097 MHz
1.476 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 1.880000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#/BW 910 kHz

Total Power 23.7 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS
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Band2 QPSK BW=20MHz Channel=18900 RB Size=100 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

500

| SENSE:INT] |

ALIGN AUTO |

12:01:56 PMJan 20, 2025

) AC
00000 GHz

# FGain:Low

Occupied Bandwidth

17.868 MHz
40.045 kHz
19.12 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 1.880000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#/BW 1.2 MHz

Total Power 27.6 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Band2 QAM16 BW=20MHz Channel=18900 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

RL RF 500  AC

| SENSE:INT] |

ALIGN AUTO |

03:02:14 PMJan 22, 2025

Center Freq 1.880000000 GHz

# FGain:Low

Ref Offset 9.76 dB
Ref 40.00 dBm

Occupied Bandwidth
1.2389 MHz
-8.8719 MHz
1.563 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 1.880000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#/BW 1.2 MHz

Total Power 23.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Test Report Tel: 400-688-3552
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Band4 QAM16 BW=1.4MHz Channel=20175 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

BN R O

SENSE:INT] | ALIGN AUTO | 12:06:48 PMJan 20, 2025

Center Freq1.732500000 GHz

# FGain:Low

Ref 40.00 dBm

Occupied Bandwidth
1.0894 MHz

Transmit Freq Error -3.406 kHz
x dB Bandwidth 1.260 MHz

—

Center Freq: 1.732500000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB Radio Device: BTS

#VBW 91 kHz

Total Power 26.6 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

IMSG

STATUS

Test Report
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Band4 QPSK BW=3MHz Channel=20175 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

500

=x =0
Y AC | SENSE:INT] | ALIGN AUTO | 12:06:52 PMJan 20, 2025
00000 GHz Center Freq: 1.732500000 GHz Radio Std: None

~». Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 180 kHz Sweep 1.533ms

Occupied Bandwidth Total Power 28.0 dBm

2.6975 MHz

Transmit Freq Error 3.398 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.950 MHz x dB -26.00 dB

IMSG STATUS

Band4 QAM16 BW=3MHz Channel=20175 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW =1 ==
RL RE 500 AC | SENSE:INT] | ALIGN AUTO | 12:06:55 PMJan 20, 2025

Center Freq 1.732500000 GHz Center Freq: 1732500000 GHz Radio Std: None
~». Trig: Free Run Avg|Hold: 200/200

#IFGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 180 kHz Sweep 1.533ms

Occupied Bandwidth Total Power 27.0 dBm

2.6891 MHz

Transmit Freq Error 31 Hz % of OBW Power 99.00 %
x dB Bandwidth 2.933 MHz x dB -26.00 dB

IMSG STATUS
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Band4 QPSK BW=5MHz Channel=20175 RB Size=25 Position=#0

=x =0
Y AC | SENSE:INT] | ALIGN AUTO | 12:07:01 PMJan 20, 2025
00000 GHz Center Freq: 1.732500000 GHz Radio Std: None

~». Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

s Keysight Spectrum Analyzer - Occupied BW

500

#VBW 300 kHz

Occupied Bandwidth Total Power 27.2 dBm

4.5214 MHz

Transmit Freq Error 9.804 kHz % of OBW Power 99.00 %
x dB Bandwidth 5.009 MHz x dB -26.00 dB

IMSG STATUS

Band4 QAM16 BW=5MHz Channel=20175 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW ‘AHE‘&I
RL RE 500 AC | SENSE:INT] | ALIGN AUTO | 12:07:04 PMJan 20, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
~». Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 300 kHz

Occupied Bandwidth Total Power 26.4 dBm

4.4933 MHz

Transmit Freq Error 12.033 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.935 MHz x dB -26.00 dB

IMSG STATUS

Test Report
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Band4 QPSK BW=10MHz Channel=20175 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

500

| SENSE:INT] |

ALIGN AUTO |

12:07:10 PMJan 20, 2025

) AC
00000 GHz

# FGain:Low

Occupied Bandwidth

8.9960 MHz
21.614 kHz
9.712 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 1.732500000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 620 kHz

Total Power 26.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Band4 QAM16 BW=10MHz Channel=20175 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

RL RF 500  AC

| SENSE:INT] |

ALIGN AUTO |

03:09:41 PMJan 22, 2025

Center Freq 1.732500000 GHz

# FGain:Low

Ref Offset 9.48 dB
Ref 40.00 dBm

Occupied Bandwidth
721.47 kHz
-4.3730 MHz
1.108 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 1.732500000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 620 kHz

Total Power 24.0 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com
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Band4 QPSK BW=15MHz Channel=20175 RB Size=75 Position=#0

s Keysight Spectrum Analyzer - Occupled BW

=8 =

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] |

ALIGN AUTO |

12:07:43 PMJan 20, 2025

# FGain:Low

Occupied Bandwidth

13.442 MHz
50.822 kHz
14.41 MHz

—

Center Freq: 1.732500000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#/BW 910 kHz

Total Power 27.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Band4 QAM16 BW=15MHz Channel=20175 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] |

ALIGN AUTO |

03:10:30 PMJan 22, 2025

# FGain:Low

Ref Offset 9.48 dB
Ref 40.00 dBm

Occupied Bandwidth
973.22 kHz
-6.6058 MHz
1.428 MHz

—

Center Freq: 1.732500000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#/BW 910 kHz

Total Power 24.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Test Report
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Band4 QPSK BW=20MHz Channel=20175 RB Size=100 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

500

| SENSE:INT] |

ALIGN AUTO |

12:08:19 PMJan 20, 2025

) AC
00000 GHz

# FGain:Low

Occupied Bandwidth

17.985 MHz
34.416 kHz
19.31 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 1.732500000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#/BW 1.2 MHz

Total Power 26.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Band4 QAM16 BW=20MHz Channel=20175 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

RL RF 500  AC

| SENSE:INT] |

ALIGN AUTO |

03:10:53 PMJan 22, 2025

Center Freq 1.732500000 GHz

# FGain:Low

Ref Offset 9.48 dB
Ref 40.00 dBm

Occupied Bandwidth
1.2179 MHz
-8.8525 MHz
1.625 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 1.732500000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#/BW 1.2 MHz

Total Power 23.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Test Report Tel: 400-688-3552
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Band5 QPSK BW=1.4MHz Channel=20525 RB Size=6 Position=#0

=x =0
Y AC | SENSE:INT] | ALIGN AUTO | 12:12:17 PMJan 20, 2025
0000 MHz Center Freq: 836.500000 MHz Radio Std: None

~». Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

s Keysight Spectrum Analyzer - Occupied BW

500

u.l.‘l.‘l_l.l.l S

#VBW 91 kHz

Occupied Bandwidth Total Power 29.8 dBm

1.0966 MHz

Transmit Freq Error -778 Hz % of OBW Power 99.00 %
x dB Bandwidth 1.281 MHz x dB -26.00 dB

IMSG STATUS

Band5 QAM16 BW=1.4MHz Channel=20525 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW ‘AHE‘&I
RL RE 500 AC | SENSE:INT] | ALIGN AUTO | 12:12:20 PMJan 20, 2025
Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
~». Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 91 kHz

Occupied Bandwidth Total Power 28.8 dBm

1.0956 MHz

Transmit Freq Error -979 Hz % of OBW Power 99.00 %
x dB Bandwidth 1.284 MHz x dB -26.00 dB

IMSG STATUS

Test Report Tel: 400-688-3552 Web:www.dlI-cert.com Email: service@dl-cert.com Page 52 of 195


mailto:service@dl-cert.com

Band5 QPSK BW=3MHz Channel=20525 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

500

=x =0
Y AC | SENSE:INT] | ALIGN AUTO | 12:12:32 PMJan 20, 2025
0000 MHz Center Freq: 836.500000 MHz Radio Std: None

~». Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 180 kHz Sweep 1.533ms

Occupied Bandwidth Total Power 30.3 dBm

2.6991 MHz

Transmit Freq Error 2.208 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.943 MHz x dB -26.00 dB

IMSG STATUS

Band5 QAM16 BW=3MHz Channel=20525 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW =1 ==
RL RE 500 AC | SENSE:INT] | ALIGN AUTO | 12:12:34 PMJan 20, 2025

Center Freq 836.500000 MHz Center Freq: 836.500000 MHz Radio Std: None
~». Trig: Free Run Avg|Hold: 200/200

#IFGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 180 kHz Sweep 1.533ms

Occupied Bandwidth Total Power 29.3 dBm

2.6967 MHz

Transmit Freq Error 9.396 kHz % of OBW Power 99.00 %
x dB Bandwidth 2.957 MHz x dB -26.00 dB

IMSG STATUS
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Band5 QPSK BW=5MHz Channel=20525 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupled BW

=8 =

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] |

ALIGN AUTO |

12:12:40 PMJan 20, 2025

# FGain:Low

Occupied Bandwidth

4.5102 MHz
3.131 kHz
4.962 MHz

—

Center Freq: 836.500000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 300 kHz

Total Power 29.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Band5 QAM16 BW=5MHz Channel=20525 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] |

ALIGN AUTO |

12:12:43 PMJan 20, 2025

# FGain:Low

Occupied Bandwidth

4.5031 MHz
13.066 kHz
4.905 MHz

—

Center Freq: 836.500000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 300 kHz

Total Power 28.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Test Report
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Band5 QPSK BW=10MHz Channel=20525 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Occupled BW

=8 =

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] |

ALIGN AUTO |

12:12:54 PMJan 20, 2025

# FGain:Low

Occupied Bandwidth

8.9710 MHz
14.972 kHz
9.644 MHz

—

Center Freq: 836.500000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 620 kHz

Total Power 29.3 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Band5 QAM16 BW=10MHz Channel=20525 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

Transmit Freq Error
x dB Bandwidth

| SENSE:INT] |

ALIGN AUTO |

03:17:53 PMJan 22, 2025

# FGain:Low

Ref Offset 7.66 dB
Ref 40.00 dBm

Occupied Bandwidth
735.63 kHz
-4.3991 MHz
1.086 MHz

—

Center Freq: 836.500000 MHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 620 kHz

Total Power 27.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

STATUS

Test Report
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Band66 QPSK BW=1.4MHz Channel=132322 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

500

| SENSE:INT] |

ALIGN AUTO |

) AC
00000 GHz

# FGain:Low

Occupied Bandwidth

1.0887 MHz
1.176 kHz
1.276 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 1.745000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Radio Std: None

Radio Device: BTS

#VBW 91 kHz

Total Power 27.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band66 QAM16 BW=1.4MHz Channel=132322 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

RL RF 500  AC

| SENSE:INT] |

ALIGN AUTO |

Center Freq 1.745000000 GHz

# FGain:Low

Occupied Bandwidth

1.0950 MHz
-1.473 kHz
1.266 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 1.745000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Radio Std: None

Radio Device: BTS

#VBW 91 kHz

Total Power 26.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Test Report Tel: 400-688-3552
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Band66 QPSK BW=3MHz Channel=132322 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

500

| SENSE:INT] |

ALIGN AUTO |

12:24:13 PMJan 20, 2025

) AC
00000 GHz

# FGain:Low

Occupied Bandwidth

2.6944 MHz
7.159 kHz
2.943 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 1.745000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#/BW 180 kHz

Total Power 28.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 1.533ms

IMSG

STATUS

Band66 QAM16 BW=3MHz Channel=132322 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

RL RF 500  AC

| SENSE:INT] |

ALIGN AUTO |

12:24:16 PMJan 20, 2025

Center Freq 1.745000000 GHz

# FGain:Low

Occupied Bandwidth
2.6954 MHz
-454 Hz
2.952 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 1.745000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#/BW 180 kHz

Total Power 27.3 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 1.533ms

IMSG

STATUS

Test Report Tel: 400-688-3552
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Band66 QPSK BW=5MHz Channel=132322 RB Size=25 Position=#0

=x =0
Y AC | SENSE:INT] | ALIGN AUTO | 12:24:25 PMJan 20, 2025
00000 GHz Center Freq: 1.745000000 GHz Radio Std: None

~». Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

s Keysight Spectrum Analyzer - Occupied BW

500

#VBW 300 kHz

Occupied Bandwidth Total Power 27.9 dBm

4.4992 MHz

Transmit Freq Error 4.808 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.938 MHz x dB -26.00 dB

IMSG STATUS

Band66 QAM16 BW=5MHz Channel=132322 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW ‘AHE‘&I
RL RE 500 AC | SENSE:INT] | ALIGN AUTO | 12:24:27 PMJan 20, 2025
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None
~». Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

#VBW 300 kHz

Occupied Bandwidth Total Power 26.9 dBm

4.4969 MHz

Transmit Freq Error 8.702 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.934 MHz x dB -26.00 dB

IMSG STATUS

Test Report
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Band66 QPSK BW=10MHz Channel=132322 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Occupled BW

=8 =

Occupied Bandwidth

| SENSE:INT]

| ALIGN AUTO |

12:24:38 PMJan 20, 2025

Center Freq: 1.745000000 GHz

Trig: Free Run
#Atten: 40 dB

——
# FGain:Low

Avg|Hold: 200/200

Radio Device: BTS

#VBW 620 kHz

Total Power

8.9493 MHz

Transmit Freq Error
x dB Bandwidth

26.754 kHz

9.563 MHz x dB

% of OBW Power

27.4 dBm

99.00 %
-26.00 dB

Radio Std: None

IMSG

STATUS

Band66 QAM16 BW=10MHz Channel=132322 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

=8 =

| SENSE:INT]

| ALIGN AUTO |

03:32:15 PMJan 22, 2025

Center Freq: 1.745000000 GHz

Radio Std: None

# FGain:Low

Ref Offset 9.53 dB
Ref 40.00 dBm

Avg|Hold: 200/200

Radio Device: BTS

: S
" "mmnmmum

Occupied Bandwidth

#VBW 620 kHz

Total Power

785.98 kHz

Transmit Freq Error
x dB Bandwidth

-4.3741 MHz

1.147 MHz x dB

% of OBW Power

23.8 dBm

99.00 %
-26.00 dB

IMSG

STATUS

Test Report
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Band66 QPSK BW=15MHz Channel=132322 RB Size=75 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

500

| SENSE:INT] |

ALIGN AUTO |

) AC
00000 GHz

# FGain:Low

Occupied Bandwidth

13.452 MHz
39.764 kHz
14.32 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 1.745000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Radio Std: None

Radio Device: BTS

#/BW 910 kHz

Total Power 27.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Band66 QAM16 BW=15MHz Channel=132322 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

RL RF 500  AC

| SENSE:INT] |

ALIGN AUTO |

Center Freq 1.745000000 GHz

# FGain:Low

Ref Offset 9.53 dB
Ref 40.00 dBm

Occupied Bandwidth
988.81 kHz
-6.6315 MHz
1.386 MHz

Transmit Freq Error
x dB Bandwidth

—

Center Freq: 1.745000000 GHz
Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Radio Std: None

Radio Device: BTS

#/BW 910 kHz

Total Power 24.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

Test Report Tel: 400-688-3552
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=8 =
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Band66 QPSK BW=20MHz Channel=132322 RB Size=100 Position=#0

s Keysight Spectrum Analyzer - Occupled BW ‘AHE‘&I

| SENSE:INT] | ALIGN AUTO | 12:26:10 PMJan 20, 2025
Center Freq: 1.745000000 GHz Radio Std: None

~». Trig: Free Run Avg|Hold: 200/200

#FGain:Low #Atten: 40 dB Radio Device: BTS

30,0 " d e e

#/BW 1.2 MHz

Occupied Bandwidth Total Power 27.4 dBm

17.895 MHz

Transmit Freq Error 63.749 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.08 MHz x dB -26.00 dB

IMSG STATUS

Band66 QAM16 BW=20MHz Channel=132322 RB Size=1 Position=#0

s Keysight Spectrum Analyzer - Occupied BW ‘AHE‘&I

| SENSE:INT] | ALIGN AUTO | 03:32:30 PMJan 22, 2025
Center Freq: 1.745000000 GHz Radio Std: None

~». Trig: Free Run Avg|Hold: 200/200

#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.53 dB
Ref 40.00 dBm

#/BW 1.2 MHz

Occupied Bandwidth Total Power 23.7 dBm

1.2398 MHz

Transmit Freq Error -8.8885 MHz % of OBW Power 99.00 %
x dB Bandwidth 1.664 MHz x dB -26.00 dB

IMSG STATUS

Test Report
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